

PAGE : 1 / 1		INSPECTION CERTIFICATE SeAH Coated Metal (주)세아씨엠										발급일자 DATE OF ISSUE : 2023.10.02																					
증명서번호 CERTIFICATE NO : KE202309-0051-000781(5004634)												계약서번호 L/C No. (P/O No.) : WOS-SEAH-20230724																					
제품명 COMMODITY : PRE-PAINTED ALU-ZINC COATED STEEL SHEETS AND COILS (PRIN-COAT)												출고일자 DATE OF DELIVERY :																					
R.M.P (REGULAR MODIFIED POLYESTER)												수요가 CUSTOMER : LLC "WORLD OF STEEL"																					
제품규격 SPECIFICATION : EN 10169-10346 DX51D +AZ		SEOUL OFFICE: SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA KUSAN PLANT: 241 JAYU-RO GUNSAN-SI JEOLLABUK-DO KOREA JEONBUK, KOREA										주문자 SHIPPER : SEAH COATED METAL CORPORATION																					
ITEM NO.	제품번호 COIL ID (Heat No.)	제품치수 DIMENSION (mm/inch)	도금 코트	수량 AMOUNT (MT) (SHEET)	화학성분(%) CHEMICAL COMPOSITION								인장시험 TENSILE TEST / MECHANICAL PROPERTIES			경도 HARD NESS	스킨 패스 SKIN PASS	부착량 COATING MASS	B E N D I N G	C C T R E S T S E T	M E S T R A T H E S I	I T E M P S A T L E S S	P R E A R C O N L E S S	색상 TOP/ BACK	광택도 GLOSS TEST (TOP/ BACK)	SS A P P L I C A T I O N	내약품성 시 험 CHEMICAL RESIST- ANCE	도막 두께 (FILM THICK)	보호필름 PROTECTIVE FILM (g/25mm)				
					X 1000								N/mm2																	%			
					C	Si	Mn	P	S	AL				TS	YP															EL	HRB	(g/m²)	①
1	ENRC551C01 (13286912)	0.400X 1,250.0XC	AZ70	4.45	50	6	200	13	7					367	287	32		Y	70	G	G	G	G	G	1223 C491	9	G		G	G	36 6	NO FILM	
2	ENRC551C02 (13286912)	0.400X 1,250.0XC	AZ70	4.45	50	6	200	13	7					367	287	32		Y	70	G	G	G	G	G	1223 C491	9	G		G	G	36 6	NO FILM	
3	ENRC551C03 (13286912)	0.400X 1,250.0XC	AZ70	4.45	50	6	200	13	7					367	287	32		Y	70	G	G	G	G	G	1223 C491	9	G		G	G	36 6	NO FILM	
4	ENRC551C04 (13286912)	0.400X 1,250.0XC	AZ70	4.45	50	6	200	13	7					367	287	32		Y	70	G	G	G	G	G	1223 C491	9	G		G	G	36 6	NO FILM	
5	ENRC551C05 (13286912)	0.400X 1,250.0XC	AZ70	4.34	50	6	200	13	7					367	287	32		Y	70	G	G	G	G	G	1223 C491	9	G		G	G	36 6	NO FILM	
TOTAL				22.14																													
NOTES	① 11*11 LINE 6MM ⑤ 5% NACL 500 HR				OTHERS	- Country and name of facility of the ladle of melting : Republic of Korea, Japan - Name of the country and the name of the facility (Hot rolling) : 1) Hyundai Steel, 1480 Buhu Industrial-ro, Songak-eup, Dangjin-si, Chungnam 2) Nippon Steel Corporation, 1 Oaza-Nishinosu, Oita City, Oita 870-0992 3) JFE Steel, 1 Kokan-cho, Fukuyama-shi, Hiroshima Pref. 721-8516 - Classification subheading : 7208 (HS CODE)																											
	② 50 OVER ⑥ 5% HCL 24 HR																																
	④ 1/2" * 500G * 500MM ⑦ 5% NAOH 24 HR																																
⑤ G : GOOD														Surveyor : • WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. • THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY AND/OR MONETARY PROBLEMS.FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT (ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)										Manager of Q.M Dept. 									